
SB702-GS



SOLE - SB700-570110 - PARTS LISTSOLE - SB700-570110 - PARTS LISTSOLE - SB700-570110 - PARTS LIST
Dyaco # Material # Detailed Descriptions QTY

1 CC010009-Q2 Main Frame 1
RA090016-Q2 Front Stabilizer 1

2 TT090016-Q2 Front Stabilizer 1
RCC050003-Q2 Rear Stabilizer 1

3 CC050003-Q2 Rear Stabilizer 1
4 CC060035-ZC Handlebar Post 1
5 CC060027-ZC Seat Post 1
6 CC030022-Q7-A Handlebar 1
7 CC060025-ZC Sliding Seat Mount 1
8 K132004-Y6 Sliding Handlebar Mount 1

RB130010-Q7 Braking Pad Holder 1
9 B130010-Q7 Brake Pad Bracket 1

10 P270021 Brake Pad - Wool Felt-24×138×4T 1
11 P060416-A1 Bushing-(Ø20.5×44L-M10×1.25) 1
12 C100200-ZA Nut-(34.5×15L-M30×P1.5") 1

RN200014-Z0 Quick Release lever 1
14 K010019 Spring-Ø13 × Ø10 × 16L 2

RP060417B-B5 Brake Tension Knob 1
15 J129372-Z1 2
16 P060519-B5 Brake Tension Knob 1
18 J092503-Z1 M6 × 15mm_Phillips Head Screw 4
19 N200013-Z0 8 × 40m/m_Quick Release lever 2
20 N200014-Z0 8 × 25m/m_Quick Release Lever 2
21 M050001-ZB Aluminum Locking V-Blocks-(36×31×19.5L) 4
22 J210037-Z1 5/16" × 35 × 3.0T_Flat Washer 1
25 N150026 Pedal Set（25L.25R） 1
26 B020600-Z1 Anti-Rotation Washer-(Ø25.5×3mm) 1
27 N120009A Seat-ND-309 1
29 J517105-Z1 5 × 16m/m_Tapping Screw 2
30 J396804-Z1 3.5 × 12m/m_Sheet Metal Screw 3

RB120030-ZA Flywheel 1
31 B120030-ZA Flywheel-(Ø425×20L) 1

RK133001-ZA Bearing Housing 1
32 K133001-ZA Bearing Housing-(Ø89.9×14L) 2
33 C142003-YC Flywheel Axle  1
34 J320006-Z1 Woodruff Key 1
35 C060013-ZE Flywheel Pulley-(Ø66×22mm) 1
36 J020502-ZM 5/16" × 3/4"_Button Head Socket Bolt 1
37 J210044-Z1 5/16" × 20 × 3.0T_Flat Washer 1
38 J020502-Z1 5/16" × 3/4"_Button Head Socket Bolt 6
39 J602501-Z1 M6 × 10L_Flat Phillips Head Screw 6
40 N014003 Belt-5PK1270 1
41 B120041-Z7 Drive Pulley-Ø209 × 21m/m 1
42 K030005-Z3 Crank Arm（L） 1
43 K030006-Z3 Crank Arm（R） 1
44 P280009-A1 Crank Arm Dust Cap-M22×1.0 / Ø23 2
45 C140005-Z3 Crank Axle 1
45 RC140005-Z3 Crank Axle assembly 1
46 J020501-ZN 5/16" × 1/2"_Button Head Socket Bolt 5



48 J210021-Z1 5/16" × 16 × 1T_Flat Washer 4
49 J260007-Z1 5/16" × 1.5T_Split Washer 4
50 P050032-A1 Transportation Wheel-3" 2
53 P060256-A1 Rubber Foot-Ø35 × 10m/m 4
54 J129021-Z1 3/8"_Nut 4
55 P040091-JB Stabilizer End Cap 4
56 P040090-A1 End Cap, Eye Tube-30×60m/m 2
57 P040088-A1 Plastic Slide Insert, Eye Tube-40×80m/m 2
58 P040089-A1 Bottom End Cap, Eye Tube-40×80m/m 2
59 P190019-JB Rear Stabilizer Cover 1
60 P100061-JB Chain Cover（Outer） 1
61 B120100-P3 Chain Cover（Inner） 1
62 P100098-JB Flywheel Fender 1
63 P110020-IC Pulley Cover 1
64 K056004C 6004_Bearing (NSK) 2

RC060200B-ZA Idler Adjustment Carriage Bolt 1
65 K056203 6203_Bearing 2
66 K056004B 6004_Bearing (TMT) 2
67 J310002-Z4 Ø17_C Ring (Blackfast) 1
68 J310004-Z4 Ø20_C Ring (Blackfast) 3
69 J010011-Z1 1/4" × 3"_Hex Head Bolt 1
70 J129471-Z1 1/4"_Hex Head Bolt 1
71 J139462-Z1 1/4" × 5.5T_Nyloc Nut 1
72 J341008-Z1 3/8" × 2"_Flat Head Socket Bolt 2
73 J230002-Z1 25.5 × Ø16_Star Washer 1
74 C030200-ZA Idler Axle-(20×16.9×30.5mm-3/8") 1
75 C060200-ZA Idler Adjustment Carriage Bolt-(Ø24×10×30mm-3/8") 1
76 D070005 Console Assembly-(3260-02) 1
77 L140002-A1 Foam Stop, Handlebar Eye Tube-30 × 60 × 4T × 83L 1
78 J210033-Z1 Ø5/16" × 23 × 2.0T_Flat Washer 1
79 J210003-Z1 3/8" × 19 × 1.5T_Flat Washer 2
80 J160003B-Z4 M10 ×  P1.25_Nut 2
81 J071014A-ZT 3/8" × 3-1/2"_Carriage Bolt  4
82 J149041-Z1 3/8"_Cap Nut 4
83 J220002-Z1 3/8" × 23 × 1.5T_Curved Washer 4
84 J372002-Z1 M5 × 12m/m_Tapping Screw 2
85 J330019 14/15m/m_Wrench 1
86 J330001 Combination M5 Allen Wrench & Phillips Head Screw Driver 1
87 N030001-A5 Drink Bottle-(CSB-501,SOLE LOGO) 1
88 J020503-ZN 5/16" × 5/8"_Button Head Socket Bolt 4
89 J032001-Z1 M5 × 10m/m_Socket Head Cap Screw 2
90 J377103-Z1 Ø5 × 10m/m_Tapping Screw 4
91 J352001-Z1 M5 × 10m/m_Phillips Head Screw 2
92 J160001 M5_Speed Nut Clip 2
93 J372001-Z1 M5 × 10m/m_Tapping Screw 7
94 K010028 Spring-(Ø18.5×Ø14.5×24L) 1
95 J080012 Fixing Pin 1
96 P060414 Safety Sleeve-7×16mm 1
97 J020504A-ZT 5/16" × 1"_Button Head Socket Bolt 1
98 P270025 Sleeve Bushing-18.5×12.5×8.2×15L 1
99 J021002 3/8" × 3/4"_Button Head Socket Bolt 2

100 J210045 3/8" × 21 × 2T_Flat Washer 2



107 J210054-Z1 Ø8 × Ø12 × 1.0T_Flat Washer 1
X J99C0006 Hardware Kit 1
X I090184 "SB700" sticker 1
X I700012-AR Carton (Top) 1
X J98C0014-01A Assembly Screws 1
X J99C0006 Guest Assembly Screws 1
X I160028 1
X I140165-A2 Manual 1
X I080691 UPC Label 1
X I080226 Running Water Serial Number Label 1
X I090184 Aluminum Label 1
X RP100061-JB Chain Cover(Outer) 1
X I150021 Assurance Card 1
X Q010070 Styrofoam Assembly 1
X I080151U Label


	SB700 exploded view_20130402
	SB700_PartsList

